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Applicant
Address

Manufacturer
Address

EUT Description

TEST REPORT DECLARATION

Hydration Labs, Inc.
28 Damrell Street, Suite B-04, Boston, MA 02127 USA
XIAMEN INNOLABS TECHNOLOGY CO., LTD.

Unit 509, No.8 Gaodian Road, Xiamen Area of China (Fujian) Pilot Free Trade
Zone

TABLET PC
(A) Model No. :  RH-1001, RH-1002
(B) Trademark : N/A

Measurement Standard Used:
FCC Rules and Regulations Part 15 Subpart C Section 15.247: 2016,

ANSI C63.10-2013

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are compared to the
FCC Part 15 Subpart C limits both conducted and radiated emissions. The test results are contained in
this test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the
accuracy and completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without
written approval of Shenzhen Alpha Product Testing Co., Ltd.

Reak Yang p Lo Yons
Tested by (name + signature).............: &7/ S 4 f
4 g ) Project Engineer & ;if
Simple G ol (7
Approved by (name + signature).......: Plrr(;]jgc(:at M:ir;ger 47/ A

Date of issue...... ....

June 19, 2018
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1 Test Summary

Test ltem Section in CFR 47 Result

Antenna requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Output Power 15.247 (b)(3) Pass
Channel Bandwidth 15.247 (a)(2) Pass

Power Spectral Density 15.247 (e) Pass

Band Edge 15.247(d) Pass

Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.

Remark: Test according to ANSI C63.10:2013.

Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 9kHz ~ 30MHz +4.34dB (1)
Radiated Emission 30MHz ~ 1000MHz +4.24dB (1)
Radiated Emission 1GHz ~ 26.5GHz + 4.68dB (1)

AC Power Line Conducted 0.15MHz ~ 30MHz +3.450B )

Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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General Information

General Description of EUT

Product Name:

TABLET PC

Model No.: RH-1001, RH-1002
Test Model No: RH-1001, RH-1002
Remark:

1. All above models are identical in the same PCB layout, interior structure and electrical circuits. The
differences are appearance, model name, Antenna Type and 5G WIFI Antenna gain for commercial

purpose.

2. The power tests of the two models is similar, so Conducted test only test RH-1001, the Radiated test

RH-1001 and RH-1002.

Sample(s) Status:

Engineer sample

Quantity of tested samples 1
Serial No.: N/A
Tested Sample(s) ID: N/A

Hardware Version:

X1562_MAIN_V1R3

Software Version:

Android 5.1.1, Kernel 3.10.0

Operation Frequency:

2402MHz~2480MHz

Bluetooth Version

Bluetooth V4.2 (This Report for BLE)

Channel Numbers:

40

Channel Separation:

2MHz

Modulation Type:

GFSK

Antenna Type:

RH-1001: External Antenna
RH-1002: PIFA Antenna

Antenna Gain:

RH-1001: 3dBi
RH-1002: 3dBi

Power Supply:

Input: DC 12V/2A
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2402MHz 11 2422MHz 21 2442MHz 31 2462MHz
2 2404MHz 12 2424MHz 22 2444MHz 32 2464MHz
9 2418MHz 19 2438MHz 29 2458MHz 39 2478MHz
10 2420MHz 20 2440MHz 30 2460MHz 40 2480MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Channel Frequency
The lowest channel 2402MHz
The middle channel 2440MHz

The Highest channel

2480MHz
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2.2

Test mode

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark:

1. During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply voltage,
and found that the worst case was under the nominal rated supply condition. So the report just shows
that condition’s data.

2. Keep the EUT in continuous transmitting by select channel and modulations(The value of duty cycle

is 98.46%).

2.3

Test Facility

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961

July 25, 2017 Certificated by IC
Registration Number: 12135A

2.4

Description of Support Units

No.

Description

Manufacturer Model Serial Number Certification or DOC

Adapter
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3 Test Instruments list

Equipment Manufacture Model No. Serial No. Last cal. Cal Interval
3mSemi- s | INDGREN N/A SEL0017 2017.09.22 1Year
Anechoic
Spectrum Agilent E4407B MY46185649 2017.09.22 1Year
analyzer
Receiver R&S ESCI 1166.5950K03-1011 | 2017.09.22 1Year
Receiver R&S ESCI 101202 2017.09.22 1lYear
Bilog Antenna Schwarzbeck VULB 9168 VULB9168-438 2016.09.30 2Year
Horn Antenna EMCO 3115 640201028-06 2016.09.30 2Year
Active Loop | goiing Daze ZN30900A SEL0097 2016.09.30 2Year
Antenna
Cable Resenberger N/A No.1 2017.09.22 1Year
Cable SCHWAKRZBEC N/A No.2 2017.09.22 1Year
Cable SCH\N?(RZBEC N/A No.3 2017.09.22 1Year
Pre-amplifier Schwarzbeck BBV9743 9743-019 2017.09.22 1Year
. AFS33-18002650-
Pre-amplifier R&S 30-8P-44 SEL0080 2017.09.22 1Year
Temperature Terchy MHQ 120 2017.09.22 1Year
controller
L.I.S.N.#1 Schwarzbeck NSLK8126 8126466 2017.09.22 1Year
LisN#z  |ROMPEESCAW - Enyane 101043 2017.09.22 | 1 Year
20db Attenuator ICPROBING IATS1 82347 2017.09.22 1 Year
18-40Hom 11 406 antenna|  Sas-574 571 2018-3-15 3 Year
Antenna
Power Meter Anritsu ML2487A 6K00001491 2017.09.22 1 Year
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4.1

Test results and Measurement Data

Antenna requirement

Standard requirement: | FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:

(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

RH-1001: The antenna is external antenna , the best case gain of the antenna is 3.0dBi

BT Antenna

p
BT Antenna }
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4.2 Conducted Emissions

Test Requirement: FCC Partl5 C Section 15.207

Test Method: ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Limit: Limit (dBuV)

Frequency range (MHz) Ouasi-peak Average
0.15-0.5 66 to 56* 56 to 46*

0.5-5 56 46

5-30 60 50

* Decreases with the logarithm of the frequency.

Test setup: Reference Plane

LISN LISN
40cm 80cm
AUX ﬁm AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane

Remark:

E.U T Eguipiment Under Test

LISN Lins Impedence Stabiizalion Netwoik

Teat lable height=0 &

Test procedure: 1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50ohm
termination. (Please refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2009 on conducted measurement.

Test Instruments: Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details

Test results: Pass
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. Measurement data
RH-1001:
Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz

Line:
Conducted Emission Measurement
File :07 Data #1 Date: 2018-7-6 Time: 11:18:45
80.0 dBuV
70
\ FCC Part 15 CLASS B QP
60
I
\ FCC Part 15 CLASS B AY
50
|
40
1 2 |
30 'V)\W“ ff 5
- ¥ M .
20 P'\HM \H J[Mﬁ#""‘ll U ‘I‘i' hjm f
| | U.M{ lv |H| peak
| J‘"‘”‘M ' s
10 ] lw" " M(mm“"""“w | P »f“u JJ||
P{A\-ﬁ‘wau~w‘*‘ww~“‘”ﬂf porteiragd ol b WLl VG
0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure- )
No. MKk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuv dBuV dB Detector Comment
1 0.1949 24.69 9.67 34.36 63.83 -29.47 peak
2 0.3150 24.55 9.70 34.25 59.84 -2559 peak
3 F 0.4710 33.52 9.71 43.23 56.50 -13.27 peak
4 0.8520 25.16 9.76 34.92 56.00 -21.08 peak
5 1.5060 22.96 9.82 32.78 56.00 -23.22 peak
6 20.3819 14.90 10.49 25.39 60.00 -34.61 peak
*Maximum data  x:Over limit  l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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RH-1001:
Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz
Neutral:
Conducted Emission Measurement
File :07 Data #2 Date: 2018-7-6 Time: 11:21:07
80.0 dBuV
70
\ FCC Part 15 CLASS B OP
60 |
FCC Part 15 CLASS B AV
50 \ |
40
1!'
30 WJ
'\.\ I J\L " {ﬂwu
20 1{ Jf \'sw-n‘r“ “"IW
AR,
10 \MP'W'"‘“W
0.0
0.150 0.5
Reading Correct Measure- ]
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuvV dB dBuv dBuV dB Detector Comment
1 0.2130 25.04 9.68 34.72 63.09 -28.37 peak
2 0.4560 33.98 9.71 43.69 56.77 -13.08 peak
3 0.8190 29.19 9.73 38.92 56.00 -17.08 peak
4 1.1430 26.23 9.78 36.01 56.00 -19.99 peak
5 2.9700 20.59 9.99 30.58 56.00 -25.42 peak
6 20.8080 17.84 10.51 28.35 60.00 -31.65 peak
*Maximum data  x:Overlimit l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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RH-1002:
Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz
Line:
Conducted Emission Measurement
File :07 Data #9 Date: 2018-7-6 Time: 11:37:48
80.0 dBuY
70
\ FCC Part 15 CLASS B QP
60
I
\ FCC Part 15 CLASS B AV
50
|
40 2
\AA:,JVJ %
30 6
o K 5
20 ““n""%\ lﬂM h
“I"ﬁ' . ,M peak
10 MP’“W g iy, 7 Mu %
it VRIS e i A
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit Margin
MHz dBuV dB dBuvV dBuv dB Detector Comment
1 0.2100 25.34 9.67 35.01 63.21 -28.20 peak
2 * 0.4620 33.62 9.71 43.33 56.66 -13.33 peak
3 0.7799 2712 9.74 36.86 56.00 -19.14 peak
4 1.7580 22.03 9.86 31.89 56.00 -24.11 peak
5 12.2760 11.20 10.38 21.58 60.00 -38.42 peak
6 20.2590 16.14 10.47 26.61 60.00 -33.39 peak
*Maximum data  x:Over limit  l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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RH-1002:
Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz
Neutral:
Conducted Emission Measurement
File :07 Data :#10 Date: 2018-7-6 Time: 11:39:53
80.0 dBuV
70
\ FCC Part 15 CLASS B QP
60
I
50
40 3
1 4
5
30 f”‘*w‘j ' N ; 5
A W |
A W
il Ww M Ayt f“ peek
W‘fﬂ' oy,
. N, JUN. i,
N gt e AV
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure- ]
No. Mk. Freq.  Level Factor ~ment Limit Margin

MHz dBuv dB dBuv dBuv dB  Detector Comment

0.2100 25.22 9.67 34.89 63.21 -28.32 peak

* 04620 34.46 9.71 4417  56.66 -12.49 peak

0.7830  28.97 9.73 38.70  56.00 -17.30 peak

25560  20.11 9.95 30.06  56.00 -25.94 peak

1
2
3
4 1.1640 26.64 9.78 36.42 56.00 -19.58 peak
5
6

20.3819 16.83 10.49 27.32  60.00 -32.68 peak

*Maximum data  x:Over limit  l:over margin
Note: Measurement=Reading Level+Correc Factor. Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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4.3 Conducted Output Power

Test Requirement:

FCC Partl5 C Section 15.247 (b)(3)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit;

30dBm

Test setup:

Power Meter

=]
s s

| ===
i i s
DDP

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

RH-1001:

Test channel Peak Output Power (dBm) Limit(dBm) Result
Lowest 1.033
Middle 1.068 30.00 Pass
Highest 0.177

RH-1002:

Test channel Peak Output Power (dBm) Limit(dBm) Result
Lowest 1.010
Middle 1.052 30.00 Pass
Highest 0.148
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4.4 Channel Bandwidth

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit;

>500KHz

Test setup:

Spectrum Analyzer

o o
Vi o o

Vi

Ooonod

o o Y o
DDP

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

Channel Bandwidth

Tiest ehamme! M) Limit(KHz) Result
Lowest 0.6764
Middle 0.6741 >500 Pass
Highest 0.6766
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Test plot as follows:

Agilent Spoctrum Analyzor - Occupind BW.

[ Freq 2.402000000 GHz

=
FIFGalniLow

Genter Freq: 2.402000000 GHz
AvglHold>

10010

Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

1.0894 MHz
1.881 kHz
676.4 kHz

9
-B.

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Lowest channel

Agilent Spoctrum Analyzor - Occupind BW.

2440000000 G}

Genter Freq: Hr
T AvglHold=>10/10

[ Freq 2.440000000 GHz

FIFGalniLow

Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power 7.

Occupied Bandwidth
1.0872 MHz
2.850 kHz
674.1 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

BT

Middle channel

Agilent Spoctrum Analyzor - Occupind BW.

2480000000 G}

Genter Freq: Hr
T AvglHold=>10/10

Span 3.0000 MHz

=
FIFGalniLow

Ref 20.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
1.0880 MHz
3.708 kHz
676.6 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Highest channel

7.46 dBm

oM May D7, 2018

o4
Radio Std: Hone TraceMetector

Radio Device: BTS

Span 3 MHz|
Sweep 1ms

9.00 %
.00 dB

13145 P Mar 07, 2018

Radio Std: Hone Trace/Detector

Radio Device: BTS

Span 3 MHz|
Sweep 1ms

32 dBm

99.00 %

ATUS

(04:32.57 PM May 7, 2018

Radio Std: Hone TraceMetector

Radio Device: BTS

Span 3 MHz|
Sweep 1ms

6.68 dBm

99.00 %

STATUS

Report No.: T1880643 02
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4.5 Power Spectral Density

Test Requirement:

FCC Partl5 C Section 15.247 (e)

Test Method:

ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: 8dBm/3kHz
Test setup: Spectrum Analyzer
o |
¥ = o o
Ooonod
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details
Test results: Pass
Measurement Data
Test channel Power Spectral Density Limit(dBm/3kHz) Result
(dBm)
Lowest -14.348
Middle -15.237 8.00 Pass
Highest -14.192
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Test plot as follows:

Agilent Spectrum dnafyzer - Swept Sk

Center Freq 2.402000000 GHz
FHO: Wide Ly
IF Gain:Low

Ri fset 1 dB
Ref 20.00 dBm

Center 2.4020000 GHz
#Res BW 3.0 kHz

Agilent Spectrum dnafyzer - Swept Sk

Center Freq 2.480000000 GHz
FHO: Wide Ly 1"
IF Gain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.4800000 GHz
#Res BW 3.0 kHz

Agilent Spectrum dnafyzer - Swept Sk

Center Freq 2.440000000 GHz
FHO: Wide Ly 1"
IF Gain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 2.4400000 GHz
#Res BW 3.0 kHz

Avg Type:Log-Pr
Avg|Hold=> 10000

Span 1.035 MHz

#VBW 10 kHz Sweep 109.1 ms (1001 pts)

Lowest channel

Frequency

Center Freq
2.480000000 GHz|
StartFreq|
79482500 GHz,
StopFreq
AB0S17500 GHz

CFStep
103.500 kHz
Man

Avg Type:Log-Pr
Avg|Hold=> 10000

Freq Offset|
0 Hz|

Span 1.035 MHz
Sweep 109.1 ms (1001 pts)

D STATUS.

Middle channel

#VBW 10 kHz

Frequency

Center Freq

2.440000000 GHz|

StartFreq|
433482500 G

Avg Type:Log-Pr
Avg|Hold=> 10000

Mkr1 2.4

Hz|

StopFreq
440517500 GHz
CFStep
103.500 kHz
Man

Span 1.035 MHz
Sweep 109.1 ms (1001 pts)

D STATUS.

Highest channel

#VBW 10 kHz
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4.6 Band edges
4.6.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

[ e
A~ | OO
(o
= [ o

(= E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details

Test results: Pass

Test plot as follows:

Agilent Spectrum Analyzer - Swept 5A
L

Agilent Spactrum Analyzer - Swept SA
440,30 P Moy 07, 2015 T : T 1 EEEE -
" Start Freq 2.470000000 GHz Avg Type: Log-Pr T requency
[ Trig: Free Run Avg|Held>1001100
#Arten: 40 4B

‘Start Freq 2.310000000 GHz Avg Type: Log-Per Fraquency
i Fast () 17ig: FreeRun AvglHeld>100/100

F : Fast
IFGainl ow #Atten: 40 dB IFGain<l ow

Ref Offset 1 dB Ref Offset 1 dB
Ref 20.00 dBm . ) Ref 20.00 dBm

Start 2.31000 GHz Stop 2.41000 GHz| Stop 2.55000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts) o Sweep 7.667 ms (1001 pts)

[ FUNCTION | FUNCTIONWADTH 00E = % FUNCTION | FUNCTIONWADTH

Lowest channel Highest channel
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4.6.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.10:2013

Test Frequency Range:

All of the restrict bands were tested, only the worst band’s (2310MHz to
2500MHz) data was showed.

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz RMS IMHz | 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
54.00 Average
Above 1GHz 22.00 Peak
Test setup:

b
Test Antenna«

<Im ... 4m >+

A

Tum Table« -

<150cn .|

| Receiver: H Preamplifiers

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make
the measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from O degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass
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Measurement data:

Remark: The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s
(lowest and highest frequencies) data was showed.

RH-1001:
‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 43.99 27.59 5.38 30.18 46.78 74.00 -27.22 Horizontal
2400.00 52.18 27.58 5.39 30.18 54.97 74.00 -19.03 Horizontal
2390.00 47.38 27.59 5.38 30.18 50.17 74.00 -23.83 Vertical
2400.00 50.19 27.58 5.39 30.18 52.98 74.00 -21.02 Vertical
Average value:
Read Antenna Cable Preamp o Over
Frequency Level Limit Line o o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 34.72 27.59 5.38 30.18 37.51 54.00 -16.49 Horizontal
2400.00 35.69 27.58 5.39 30.18 38.48 54.00 -15.52 Horizontal
2390.00 35.60 27.59 5.38 30.18 38.39 54.00 -15.61 Vertical
2400.00 38.25 27.58 5.39 30.18 41.04 54.00 -12.96 Vertical
‘ Test channel; ‘ Highest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line - o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 46.54 27.53 5.47 29.93 49.61 74.00 -24.39 Horizontal
2500.00 51.24 27.55 5.49 29.93 54.35 74.00 -19.65 Horizontal
2483.50 45.17 27.53 5.47 29.93 48.24 74.00 -25.76 Vertical
2500.00 50.92 27.55 5.49 29.93 54.03 74.00 -19.97 Vertical
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MHz) Level Factor Loss Factor @dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 38.08 27.53 5.47 29.93 41.15 54.00 -12.85 Horizontal
2500.00 36.27 27.55 5.49 29.93 39.38 54.00 -14.62 Horizontal
2483.50 41.69 27.53 5.47 29.93 44.76 54.00 -9.24 Vertical
2500.00 36.16 27.55 5.49 29.93 39.27 54.00 -14.73 Vertical

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.  The emission levels of other frequencies are very lower than the limit and not show in test report.
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RH-1002:
‘ Test channel: ‘ Lowest
Peak value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line . o
(MHz2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 44.06 27.59 5.38 30.18 46.85 74.00 -27.15 Horizontal
2400.00 51.47 27.58 5.39 30.18 54.26 74.00 -19.74 Horizontal
2390.00 46.70 27.59 5.38 30.18 49.49 74.00 -24.51 Vertical
2400.00 50.27 27.58 5.39 30.18 53.06 74.00 -20.94 Vertical
Average value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line S o
(MHz) Level Factor Loss Factor dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 35.36 27.59 5.38 30.18 38.15 54.00 -15.85 Horizontal
2400.00 37.57 27.58 5.39 30.18 40.36 54.00 -13.64 Horizontal
2390.00 34.07 27.59 5.38 30.18 36.86 54.00 -17.14 Vertical
2400.00 36.94 27.58 5.39 30.18 39.73 54.00 -14.27 Vertical
‘ Test channel: ‘ Highest
Peak value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\?IHZ) y Level Factor Loss Factor (dBuV/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 50.00 27.53 5.47 29.93 53.07 74.00 -20.93 Horizontal
2500.00 48.39 27.55 5.49 29.93 51.50 74.00 -22.50 Horizontal
2483.50 51.33 27.53 5.47 29.93 54.40 74.00 -19.60 Vertical
2500.00 49.62 27.55 5.49 29.93 52.73 74.00 -21.27 Vertical
Average value:
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 39.11 27.53 5.47 29.93 42.18 54.00 -11.82 Horizontal
2500.00 35.96 27.55 5.49 29.93 39.07 54.00 -14.93 Horizontal
2483.50 40.02 27.53 5.47 29.93 43.09 54.00 -10.91 Vertical
2500.00 34.71 27.55 5.49 29.93 37.82 54.00 -16.18 Vertical
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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4.7 Spurious Emission
4.7.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)
Test Method: ANSI C63.10:2013 and KDB558074 D01 DTS Meas Guidance V04
Limit: In any 100 kHz bandwidth outside the frequency band in which the

spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

[ e
A~ | OO
(o
= [ o

(= E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 3.0 for details

Test mode: Refer to section 2.2 for details

Test results: Pass
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Test plot as follows:
Lowest channel

lent Spectrum Analyzor - Swopt SA
Marker 1 2.402150000000 GHz

o Ton o Trig: Fres Run

\FGainow _ #Atten: 40 dB

Ref Offset 1 dB
Ref 20.00 dBm

‘l

e

#VBW 300 kHz

BLIGH & O4:47:44 oM My 07, 2016
Avg Type: Log-Pwr Peak Search
AvglHold: 201100

Mkr1

Ve sser s i

Stop 25.00 GHz,
Sweep 2.386 s (1001 pts)

FUNCTION VLU

FUNCTION __FUNCTION WIDTH

Middle channel

Agilent Spoctrum Analyzos - Swopt SA
.Marer 1 2.452090000000 GHz
WO: Fast o)
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

*1

#VBW 300 kHz

Avg Type: Log-Pur
AvglHold: 13/100

Stop 25.00 GHz,
Sweep 2.386 s (1001 pts)

FUNCTION WO TH

WFA MIOE TRL SIL

SSoounnnwns

FUNCTION

g

[

30MHz~25GHz

Highest channel

.Marer 1 2.477060000000 GHz
WO Fast ()
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

1

4

% Trig: Fres Run
Whtten: 40 dB

Avg Type: Log-Pur
AvglHold: 161100

Span 24.97 GHz
Sweep 2.386 s (1001 pts)

FUNCTION WO TH

FUNCTION

30MHz~25GHz
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4.7.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209
Test Method: ANSI C63.10:2013
Test Frequency Range: 30MHz to 25GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak
Value
150kHz- Quasi-peak 9kHz 30kHz Quasi-peak
30MHz Value
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
RMS 1MHz 3MHz Average
Limit: Frequency Limit (dBuV/m @3m) Value
0.009-0.490MHz 2400/F(KHz) 300
0.490-1.705MHz 24000/F(KHz) 30
1.705-30MHz 30 30
30MHz-88MHz 40.00 Quasi-peak
88MHz-216MHz 43.50 Quasi-peak
216MHz-960MHz 46.00 Quasi-peak
960MHz-1GHz 54.00 Quasi-peak
54.00 Average
Above 1GHz
74.00 Peak
Test sefup: Below 1GHz
R 5
Test Antenna-
A
<1m ... 4m >+
< 80em -i Tum Table.
J=_ Receiver+ H Preamplifier+ }/
Above 1GHz
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[
Test Antenna«

<1lm .. 4m >

Tum Table«

—f\—

=150cm ;.,

| Receiver: H Preamplifier+

Test Procedure:

. The EUT was placed on the top of a rotating table (0.8 meters below

1G and 1.5 meters above 1G) above the ground at a 3 meter camber.
The table was rotated 360 degrees to determine the position of the
highest radiation.

. The EUT was set 3 meters away from the interference-receiving

antenna, which was mounted on the top of a variable-height antenna
tower.

. The antenna height is varied from one meter to four meters above the

ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make
the measurement.

. For each suspected emission, the EUT was arranged to its worst case

and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

. The test-receiver system was set to Peak Detect Function and

Specified Bandwidth with Maximum Hold Mode.

. If the emission level of the EUT in peak mode was 10dB lower than

the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

. The radiation measurements are performed in X, Y, Z axis positioning.

And found the Y axis positioning which it is worse case, only the test
worst case mode is recorded in the report.

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Remark:

1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

2. The test data below 30MHz is too lower than the limit, so not show in this report.

3. This Report only show the test plots of the worst case.
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Measurement Data

RH-1001: Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz

Vertical:
Radiated Emission Measurement
File :2018 Data :#33 Date: 2018/7/6 Time: 10:20:49
80.0 dBu¥/m
70
60
FCC Pait15 Class B Radiation
50 (
I
40 I
5 E
> 1 3 M Ww
4
20 WWMWZ
10
0
-10
-20
30.000 40 50 60 70 [MHz) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 47.3255 9.52 13.68 23.20 40.00 -16.80 peak
2 74.6569 9.13 10.26 19.39 40.00 -20.61 peak
3 152.6641 11.00 14.55 25.55 4350 -17.95 peak
4 308.9126 9.09 13.62 22.71 46.00 -23.29 peak
5 625.0780 12.86 19.74 32.60 46.00 -13.40 peak
6 * 929.0082 10.87 23.31 33.98 46.00 -12.02 peak

Note: 1. *:Maximum data; x:Over limit; |:over margin.

2.Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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RH-1001: Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz

Horizontal:
Radiated Emission Measurement
File :2018 Data :#34 Date: 2018/7/6 Time: 10:21:32
80.0 dBuv/m
70
60
FCC Pairt15 Class B Radiation
50 (
|
40 I
6
30 2 . EMWW
1
20 WMWMMMMW
10
0
-10
20
30.000 40 50 60 70 80 [MHz2) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 42.4508 8.78 14.04 22.82 40.00 -17.18 peak
2 147.4036 9.39 14.36 23.75 4350 -19.75 peak
3 250.3012 17.84 12.06 29.90 46.00 -16.10 peak
4 318.8170 10.69 13.85 24.54 46.00 -21.46 peak
5 375.9385 14.50 15.31 29.81 46.00 -16.19 peak
6 * 731.9203 10.55 21.38 31.93 46.00 -14.07 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.

2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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RH-1002: Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz

Vertical

File :2018

80.0

dBu¥/m

Radiated Emission Measurement

Data :#35

Date: 2018/7/6 Time: 10:04:44

70

60

50

40

FCC Part15 Class B Radiation

30

o pbeitsmdlogii i

ot
=~

10
0
-10
-20
30.000 40 50 60 70 (MHz2) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 54.6429 12.42 13.31 25.73 40.00 -14.27 peak
2 150.0108 10.45 14.55 25.00 4350 -18.50 peak
3 375.9385 19.85 15.31 35.16 46.00 -10.84 peak
4 * 501.1790 21.79 17.22 39.01 46.00 -699 QP
5 625.0780 18.34 19.74 38.08 46.00 -7.92 QP
6 752.7432 16.49 21.45 37.94 46.00 -8.06 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.

2.Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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RH-1002: Test result for BT4.0 (Channel 2440MHz), AC 120V/ 60Hz

Horizontal:
Radiated Emission Measurement
File :2018 Data :#36 Date: 2018/7/6 Time: 10:08:26
80.0 dBuWY/m
70
60
FCC Part15 Class B Radiation
50 r
I 3 5

B

40 [ 2 ;" T

m , kel

20 WMMWWMM

10

0

-10

-20

30.000 40 5 60 70 (MHz) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment

1 153.7385 11.94 14.56 26.50 4350 -17.00 peak

2 250.3012 25.33 12.06 37.39 46.00 -861 peak

3 * 3746225 26.00 15.28 41.28 46.00 -472 QP

4 501.1790 21.49 17.22 38.71 46.00 -7.29 peak

5 7527432 18.93 21.45 40.38 46.00 -562 QP

6 875.2470 16.21 22.83 39.04 46.00 -6.96 QP

Note:1. *:Maximum data; x:Over limit; l:over margin.
2.Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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B RH-1001: Above 1GHz

‘ Test channel: ’ Lowest
Peak value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor @Buv/im) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4804.00 40.22 31.78 8.6 32.09 48.51 74.00 -25.49 Vertical
7206.00 32.71 36.15 11.65 32 48.51 74.00 -25.49 Vertical
9608.00 31.50 37.95 14.14 31.62 51.97 74.00 -22.03 Vertical
12010.00 * 74.00 Vertical
14412.00 * 74.00 Vertical
4804.00 42,77 31.78 8.6 32.09 51.06 74.00 -22.94 | Horizontal
7206.00 3341 36.15 11.65 32 49.21 74.00 -24.79 | Horizontal
9608.00 30.03 37.95 14.14 31.62 50.50 74.00 -23.50 | Horizontal
12010.00 * 74.00 Horizontal
14412.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4804.00 27.29 31.78 8.6 32.09 35.58 54.00 -18.42 Vertical
7206.00 22.19 36.15 11.65 32 37.99 54.00 -16.01 Vertical
9608.00 19.54 37.95 14.14 31.62 40.01 54.00 -13.99 Vertical
12010.00 * 54.00 Vertical
14412.00 * 54.00 Vertical
4804.00 30.63 31.78 8.6 32.09 38.92 54.00 -15.08 | Horizontal
7206.00 23.36 36.15 11.65 32 39.16 54.00 -14.84 | Horizontal
9608.00 21.65 37.95 14.14 31.62 42.12 54.00 -11.88 | Horizontal
12010.00 * 54.00 Horizontal
14412.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ™ means this data is the too weak instrument of signal is unable to test.
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‘ Test channel: ’ Middle
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz2) Level Factor Loss Factor (@Buv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4880.00 39.89 31.78 8.6 32.09 48.18 74.00 -25.82 Vertical
7320.00 33.47 36.15 11.65 32 49.27 74.00 -24.73 Vertical
9760.00 31.55 37.95 14.14 31.62 52.02 74.00 -21.98 Vertical
12200.00 * 74.00 Vertical
14640.00 * 74.00 Vertical
4880.00 43.26 31.78 8.6 32.09 51.55 74.00 -22.45 | Horizontal
7320.00 34.94 36.15 11.65 32 50.74 74.00 -23.26 | Horizontal
9760.00 32.33 37.95 14.14 31.62 52.80 74.00 -21.20 | Horizontal
12200.00 * 74.00 Horizontal
14640.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHZ) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4880.00 28.25 31.78 8.6 32.09 36.54 54.00 -17.46 Vertical
7320.00 19.15 36.15 11.65 32 34.95 54.00 -19.05 Vertical
9760.00 21.25 37.95 14.14 31.62 41.72 54.00 -12.28 Vertical
12200.00 * 54.00 Vertical
14640.00 * 54.00 Vertical
4880.00 32.29 31.78 8.6 32.09 40.58 54.00 -13.42 | Horizontal
7320.00 22.01 36.15 11.65 32 37.81 54.00 -16.19 | Horizontal
9760.00 19.48 37.95 14.14 31.62 39.95 54.00 -14.05 | Horizontal
12200.00 * 54.00 Horizontal
14640.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ™ means this data is the too weak instrument of signal is unable to test.
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‘ Test channel: | Highest
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4960.00 36.97 31.78 8.6 32.09 45.26 74.00 -28.74 Vertical
7440.00 33.92 36.15 11.65 32 49.72 74.00 -24.28 Vertical
9920.00 30.28 37.95 14.14 31.62 50.75 74.00 -23.25 Vertical
12400.00 * 74.00 Vertical
14880.00 * 74.00 Vertical
4960.00 40.79 31.78 8.6 32.09 49.08 74.00 -24.92 | Horizontal
7440.00 32.23 36.15 11.65 32 48.03 74.00 -25.97 | Horizontal
9920.00 30.91 37.95 14.14 31.62 51.38 74.00 -22.62 | Horizontal
12400.00 * 74.00 Horizontal
14880.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4960.00 25.73 31.78 8.6 32.09 34.02 54.00 -19.98 Vertical
7440.00 21.34 36.15 11.65 32 37.14 54.00 -16.86 Vertical
9920.00 21.21 37.95 14.14 31.62 41.68 54.00 -12.32 Vertical
12400.00 * 54.00 Vertical
14880.00 * 54.00 Vertical
4960.00 29.84 31.78 8.6 32.09 38.13 54.00 -15.87 | Horizontal
7440.00 24.74 36.15 11.65 32 40.54 54.00 -13.46 | Horizontal
9920.00 17.84 37.95 14.14 31.62 38.31 54.00 -15.69 | Horizontal
12400.00 * 54.00 Horizontal
14880.00 * 54.00 Horizontal

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. ™ means this data is the too weak instrument of signal is unable to test.
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B RH-1002: Above 1GHz

‘ Test channel: ’ Lowest
Peak value:
Read Antenna Cable Preamp oo Over
Frequency Level Limit Line . o
(MH2) Level Factor Loss Factor (@Buv/im) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
4804.00 36.44 31.78 8.6 32.09 44.73 74.00 -29.27 Vertical
7206.00 31.24 36.15 11.65 32 47.04 74.00 -26.96 Vertical
9608.00 30.14 37.95 14.14 31.62 50.61 74.00 -23.39 Vertical
12010.00 * 74.00 Vertical
14412.00 * 74.00 Vertical
4804.00 40.31 31.78 8.6 32.09 48.60 74.00 -25.40 | Horizontal
7206.00 35.40 36.15 11.65 32 51.20 74.00 -22.80 | Horizontal
9608.00 33.57 37.95 14.14 31.62 54.04 74.00 -19.96 | Horizontal
12010.00 * 74.00 Horizontal
14412.00 * 74.00 Horizontal
Average value:
Read Antenna Cable Preamp T Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuV) (dB/m) (dB) (dB) (dB)
4804.00 24.83 31.78 8.6 32.09 33.12 54.00 -20.88 Vertical
7206.00 21.03 36.15 11.65 32 36.83 54.00 -17.17 Vertical
9608.00 21.01 37.95 14.14 31.62 41.48 54.00 -12.52 Vertical
12010.00 * 54.00 Vertical
14412.00 * 54.00 Vertical
4804.00 29.84 31.78 8.6 32.09 38.13 54.00 -15.87 | Horizontal
7206.00 24.14 36.15 11.65 32 39.94 54.00 -14.06 | Horizontal
9608.00 18.90 37.95 14.14 31.62 39.37 54.00 -14.63 | Horizontal
12010.00 * 54.00 Horizontal
14412.00 * 54.00 Horizontal
Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. 7 means this data is the too weak instrument of signal is unable to test.
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‘ Test channel: ’ Middle
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MHz2) Level Factor Loss Factor (@Buv/m) | (dBuv/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4880.00 38.84 31.78 8.6 32.09 47.13 74.00 -26.87 Vertical
7320.00 32.32 36.15 11.65 32 48.12 74.00 -25.88 Vertical
9760.00 30.63 37.95 14.14 31.62 51.10 74.00 -22.90 Vertical
12200.00 * 74.00 Vertical
14640.00 * 74.00 Vertical
4880.00 41.30 31.78 8.6 32.09 49.59 74.00 -24.41 | Horizontal
7320.00 32.82 36.15 11.65 32 48.62 74.00 -25.38 | Horizontal
9760.00 32.92 37.95 14.14 31.62 53.39 74.00 -20.61 | Horizontal
12200.00 * 74.00 Horizontal
14640.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MHZ) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4880.00 26.64 31.78 8.6 32.09 34.93 54.00 -19.07 Vertical
7320.00 22.86 36.15 11.65 32 38.66 54.00 -15.34 Vertical
9760.00 18.49 37.95 14.14 31.62 38.96 54.00 -15.04 Vertical
12200.00 * 54.00 Vertical
14640.00 * 54.00 Vertical
4880.00 30.68 31.78 8.6 32.09 38.97 54.00 -15.03 | Horizontal
7320.00 23.82 36.15 11.65 32 39.62 54.00 -14.38 | Horizontal
9760.00 20.86 37.95 14.14 31.62 41.33 54.00 -12.67 | Horizontal
12200.00 * 54.00 Horizontal
14640.00 * 54.00 Horizontal

Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. *“* means this data is the too weak instrument of signal is unable to test.
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‘ Test channel: | Highest
Peak value:
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4960.00 38.98 31.78 8.6 32.09 47.27 74.00 -26.73 Vertical
7440.00 32.76 36.15 11.65 32 48.56 74.00 -25.44 Vertical
9920.00 33.80 37.95 14.14 31.62 54.27 74.00 -19.73 Vertical
12400.00 * 74.00 Vertical
14880.00 * 74.00 Vertical
4960.00 43.20 31.78 8.6 32.09 51.49 74.00 -22.51 | Horizontal
7440.00 32.57 36.15 11.65 32 48.37 74.00 -25.63 | Horizontal
9920.00 31.42 37.95 14.14 31.62 51.89 74.00 -22.11 | Horizontal
12400.00 * 74.00 Horizontal
14880.00 * 74.00 Horizontal

Average value:

Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o

(MH2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit | polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

4960.00 27.98 31.78 8.6 32.09 36.27 54.00 -17.73 Vertical
7440.00 21.38 36.15 11.65 32 37.18 54.00 -16.82 Vertical
9920.00 19.00 37.95 14.14 31.62 39.47 54.00 -14.53 Vertical
12400.00 * 54.00 Vertical
14880.00 * 54.00 Vertical
4960.00 29.40 31.78 8.6 32.09 37.69 54.00 -16.31 | Horizontal
7440.00 24.32 36.15 11.65 32 40.12 54.00 -13.88 | Horizontal
9920.00 17.59 37.95 14.14 31.62 38.06 54.00 -15.94 | Horizontal
12400.00 * 54.00 Horizontal
14880.00 * 54.00 Horizontal

Remark:

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
4. “ means this data is the too weak instrument of signal is unable to test.
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5 Test Setup Photo

Radiated Emission

RH-1001

~ ' .1 —~w [l — . 1 "
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Radiated Emission

RH-1002




Page 41 of 42 Report No.: T1880643 02

Conducted Emission
RH-1001

RH-1002
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6 EUT Constructional Details
Please refer to report T1880643 01.



